
REF# PART # DESCRIPTION QTY
1 TZ830023-GS.1 Power unit assembly 1
2 T830023.4.1(asm) Universal joint assembly 1
3 GB308-6 Steel ball bearing Ø6mm 1
4 TF1201C-29 Oil plug 1
5 Return spring 2
6 Cotter pin Ø4x40mm 1
7 Coupling connector 1
8 GB894.1-25 C-clip Ø25mm 4
9 Supporting shaft 1

10 Lifting arm assembly 1
11 T83508-10 Pin for saddle 1
12 T830025-4 Saddle 1
13 GB894.1-16 C-clip Ø16mm 2
14 Connecting rod pintle 2
15 Frame assembly 1
16 T830025-5 Front wheel 2
17 GB894.1-18 C-clip Ø18mm 2
18 Washer M14 2
19 Spring washer M14 2
20 Nut M14 2
21 T830021.5(ASM) Rear caster assembly 2
22 GB895-12 Spring washer M12 6
23 GB6170-M12 Nut M12 4
24 Socket head cap screw M12x25mm 2
25 Back shaft 1
26 Handle Socket 1
27 QLZ2C-1a Handle socket screw M10x19mm 1
28 GB894.1-12 C-clip Ø12mm 1
29 T830023.2-2 Contact roller 1
30 T830023.2-3 Pin 1
31 Washer M18 2
32 Spring washer M18 2
33 Shoulder bolt M18x54mm 2
34 T830023-2 Cover plate 1
35 T830026-6 Plug for cover plate 2
36 GB67-M6X16 Bolt M6x16 2
37 GB859-6 Spring washer M6 2
38 Handle socket shaft 1
39 T830023-3 Rubber set 2
40 GB859-8 Spring washer M8 2
41 GB823- M8X16 Bolt M8x16mm 2
42 T83001A.1b Handle assembly 1
43 T83508.5-4 Handle lock pin 1
44 QLZ2C.2-4 Handle cover 1
45 T830023.MF Seal kit 1

65464 PART LIST & EXPLODING VIEW

65464HYDRAULIC TROLLEY JACK



65464HYDRAULIC TROLLEY JACK


